

Works Certificate

in accordance with DIN EN 10204: 2005-01



A Phoenix Mecano Company

IP Protection Test according to VDE 470 Teil 1 - DIN EN 60529: 2014-09

Cerifikat-No.: 689

Test-No.: 1072

Date: 18.08.2016

by order of: Bopla Gehäuse Systeme GmbH

test items

item number:

Product group: 96

Bocube in ABS: *)

B 080805, B 100806, B 100809, B 140804, B 140806, B 140809,
B 141306, B 141309, B 180806, B 180809, B 181304, B 181306,
B 181309, B 221304, B 221306, B 221309, B 261704, B 261706,
B 261709, B 261712, B 233012, B 273612

form of testing / result:

IP 66 / IP 68 - 1,2m (2 hours)

test passed

remarks: *) Color in RAL 7024 and RAL 7035

Test executed by:

18.08.2016 T. Luthin

controlled:

18.08.2016 A. Krömer

use: internal: external:

Attachment: